
 

 

 Biological and Water Quality Study of  
Saint Marys River and 
Tributaries, 2015 
Auglaize, Mercer, Shelby and Van Wert Counties 

 
St. Marys River at river mile 61.5 east of the village of Rockford. 

 Ohio EPA Technical Report EAS/2018-11-01 

Division of Surface Water 
Assessment and Modeling Section 
November 2018 

Revised July 6, 2020 

TMDL DEVELOPMENT | 



EAS/2018-11-01 Draft Biological and Water Quality Study of St. Marys River and Tributaries November 2018 

 

Biological and Water Quality Study  
of the Saint Marys River and Tributaries, 2015 

Auglaize, Mercer, Shelby and Van Wert counties, Ohio 

November 2018 
Ohio EPA Report DSW/EAS 2018‐11‐01 

Prepared by: 

State of Ohio Environmental Protection Agency 
[...]
Sum of Group 2 ranks 82 475.5 439.5 

Group1 U 161 145.5 532.5 

Group2 U 37 97.5 61.5 
P Value 0.007411 0.3898 <0.0001 

At p<0.05, note significant differences between ECBP and transitional sites, nonsignificant difference between transitional and HELP sites and 
significant difference between HELP and ECBP site. 

Table 6 — Transitional sites between the ECBP and HELP ecoregions within the St. Marys River basin. 

Code Name River Code RM Ecoregion 

P01S10 St. Marys Salem-Noble Rd.1 04-500-000 89.42 ECBP to HELP 

P01K05 St. Marys R. S of Kossuth @ Barber-Werner Rd.  04-500-000 87.8 ECBP to HELP 
303068 Sixmile Creek @ St. Marys-Kossuth Rd. 04-515-000 1.06 ECBP to HELP 

303078 Prairie Creek @ Eisley Rd. 04-501-000 2.75 ECBP to HELP 

P01K16 Prairie Creek S of Kossuth @ St. Rte. 197 04-501-000 1.02 ECBP to HELP 

303072 Hussey Creek @ Salem-Noble Rd.2 04-514-000 2.4 HELP 

303074 Eightmile Creek @ Davis Rd. 04-513-000 6.55 ECBP to HELP 

303077  Blierdofer Ditch @ Morrow Rd. 04-511-000 2.5 ECBP to HELP 
P01K21  Blierdofer Ditch N of Celina @ Oregon Rd. 04-511-000 1.7 ECBP to HELP 
 

1 St. Marys River, RM 89.42, chemical monitoring only in 2015, but bioassessment performed at this location in 1991, thus this site was included 

in gradient analysis. 
2 Hussy Creek assigned to the HELP prior to the 2015 survey but was included in transitional analysis of 2015 data because of its proximity to 

other transitional waters. 



EAS/2018-11-01 Biological and Water Quality Study of St. Marys River and Tributaries November 2018 

 

 Page 22 of 112  

 

Drainage Maintenance 

Presently, about 20 percent of the linear stream miles that together constitutes the Ohio portion of the St. 

Marys River watershed are actively maintained as open drainage ways by county authorities (based on 

personal communication with the offices of Auglaize, Mercer and Van Wert county engineer). County 

maintenance efforts are largely limited to small headwaters, reaches generally draining less than five 

square miles, but selected larger streams are actively maintained as well. Streams so affected include all or 

portions of mainstem and/or selected tributaries of the following waterbodies: Clear Creek (East Branch 

tributary); upper Muddy Creek (East Branch tributary); Wierth Ditch (Kopp Creek tributary); Prairie Creek 

(entire length); upper Hussy Creek; Eightmile Creek; upper Twelvemile Creek; Black Creek; upper Little 

Black Creek; upper Duck Creek; Twentyseven Mile Creek (entire length); and numerous minor direct 

tributaries to the St. Marys River. Monitoring efforts on these actively maintained surface waters included 

nine sites on five streams: Clear Creek (RMs 5.4 and 1.3); Prairie Creek (RMs 2.8 and 1.0); Little Black Creek 

(RMs 10.1 and 3.95); Duck Creek (RM 4.7); and Twentyseven Mile Creek (RMs 4.1 and 1.2).  

It is important to note that the 20 percent maintenance figure cited above does not include all historically 

channelized waters or drainages that are currently maintained through private efforts. In fact, excluding 

most of the St. Marys River mainstem, the channels of nearly all St. Marys River tributaries assessed as part 

of the 2015 survey appeared artificial, incised or otherwise modified at some point in the past. Although 

the age and extent modification and the degree of recovery varied significantly, it was clear that much of 

the tributary network within the study area has been physically altered to receive and convey surface and 

subsurface drainage. 

Evidence of systematic channel modification on the St. Marys River mainstem appeared limited to the 

upper three to four miles, from its source through the city of St. Marys. Although not definitive, 

observations from monitoring sites on the middle and lower river did not offer evidence of widespread or 

systematic channelization, dredging or ditching, and instead found most of the meandering course of the St. 

Marys largely in a natural state, at least in terms of channel form. 

NPDES-Permitted Facilities 
A total of 20 National Pollutant Discharge Elimination System (NPDES)-permitted facilities discharge 

sanitary wastewater, industrial process water and/or industrial storm water into the St. Marys River 

watershed (04100004) within Auglaize, Mercer, Shelby and Van Wert Counties. Each facility is required to 

monitor their discharges according to sampling and monitoring conditions specified in their NPDES permit 

and report results to Ohio EPA in a discharge monitoring report (DMR). Individual NPDES permits in the St. 

Marys River watershed are listed in Table 7. The city of St. Marys is considered a major discharger based on 

the volume (>1 MGD) and type of waste they discharge. All other individual NPDES-permitted facilities in 

the watershed are considered minor dischargers. Minor dischargers include eight activated sludge sewage 

treatment plants, four sewage lagoons, four package plants and two industrial storm water discharges. 

General NPDES permits are a potential alternative for facilities that have a minimal effect on the 

environment, have similar operations and meet certain eligibility criteria. There are several different types 

of general permits, including, but not limited to, small sanitary sewer discharges, petroleum bulk storage 

and non-contact cooling water. A list of facilities covered under each type may be found at 

epa.ohio.gov/dsw/permits/NonStormgplist. There are also several types of general permits specific to 

storm water, including, but not limited to, small MS4s, construction sites, industries and marinas. A list of 

facilities covered under each type may be found at epa.ohio.gov/dsw/permits/gplist.

http://epa.ohio.gov/dsw/permits/NonStormgplist.aspx
http://epa.ohio.gov/dsw/permits/gplist.aspx


EAS/2018-11-01 Biological and Water Quality Study of St. Marys River and Tributaries November 2018 

 

 Page 23 of 112  

 

Table 7 — Facilities regulated by an individual NPDES permit for the St. Marys River Watershed Assessment Unit (04100004).  

Permit No Facility Name 

Design 
Discharge 
(MGD) Wastewater Type and Treatment System Stream and RM at Discharge County 

041000040102 – Center Branch 

2IN00164 Thieman Stamping Company 0.002 Process Water/Sanitary Waste Carter Creek (~4.7) Auglaize 

1PR00034 The Way International 0.05 Extended Aeration Package Plant Center Branch (8.0) Shelby 

2PA00059 New Knoxville STP 0.35 Controlled Discharge Lagoon Center Branch (5.18) Auglaize 
2PG00093 Sharlon Subdiv 0.0075 Extended Aeration Package Plant Center Branch (2.3) Auglaize 

041000040103 – East Branch 

2PG00092 Pleasantview Estates Subdiv 0.02 Extended Aeration Package Plant East Branch (0.9 from UT) Auglaize 

2PP00026 ODOT Rest Area 7-33 0.01 Extended Aeration Package Plant RM 1.68 via UT via field tile Auglaize 

041000040104 – Kopp Creek 
2PB00034 New Bremen WWTP 0.9 Continuous Discharge Lagoon Wierth Ditch (2.40) Auglaize 

2PG00105 Forest Lane Subdiv 0.01 Extended Aeration Package Plant Wierth Ditch (1.25) Auglaize 

2IW00240 Saint Marys WTP  Softener/Filter Backwash Water Armstrong Ditch (2.5) Auglaize 

041000040105 – Sixmile Creek 

2PR00178 Easy Campgrounds 0.00675 Package Plant UT (3.1) to Ankerman Creek (0.9) Auglaize 

041000040106 – Fourmile Creek – St. Marys River 
2PD00026 Saint Marys STP 3 Oxidation Ditch St. Marys River (98.60) Auglaize 

2IJ00082 CON-AG Inc 0.6697 Storm Water/Process Water St. Marys River (~93.98) Auglaize 

041000040204 – Twelvemile Creek 

2PG00120 Country Time Subdiv WWTP 0.008 Extended Aeration Package Plant Twelvemile Creek (8.5) Mercer 

041000040303 – Yankee Run – St. Marys River 

2PA00058 Mendon WWTP 0.1 Controlled Discharge Lagoon St. Marys River (69.54) Mercer 
2IN00183 BP Amoco Oil Corp Bulk Plant 

Rockford 
 Storm Water/Process Water St. Marys River (~58.65) Mercer 

2PG00119 Deerfield Subdiv WWTP 0.1 Extended Aeration Package Plant St. Marys River (63.0) Mercer 

2PD00001 Rockford STP 0.25 Continuous Discharge Lagoon St. Marys River (57.84) Mercer 

2IJ00041 Stoneco Rockford Quarry (Shelly 
Materials) 

4.8 GW Removal/Storm Water/Wash Water St. Marys River  
(54.5) 

Mercer 

041000040305 – Town of Willshire – St. Marys River 

2PA00013 Willshire WWTP 0.0665 Activated Sludge – Extended Aeration 
Package Plant 

St. Marys River (43.15) Van Wert 

2IZ00132 Willshire WTP  Filter and RO Backwash Water Bowen Ditch (to St. Marys R. at 43.2) Van Wert 



EAS/2018-11-01 Biological and Water Quality Study of St. Marys River and Tributaries November 2018 

 

 Page 24 of 112  

 

Facilities listed in Table 7 that potentially impact biological and water quality results in the study area 

because of their size or performance are discussed in detail below. 

City of St. Marys STP (Ohio EPA Permit # 2PD00026)  

The city of St. Marys STP serves approximately 12,675 residents in the city of St. Marys and St. Marys 

Township. Sewer services for the city are provided by a municipal sanitary sewer wastewater treatment 

plant with an average daily design flow of 3.0 MGD. Sanitary waste from the village receives treatment 

through fine screening, grit removal, oxidation ditch, ferrous chloride addition for phosphorus removal, 

secondary clarification and ultraviolet disinfection. When influent flow exceeds 9.0 MG, wastewater is 

diverted to a 2.7 MG equalization (EQ) basin. The final treated effluent is discharged to the St. Marys River. 

The sanitary sewer collection system for the city is made up of 100 percent separate sanitary sewers, 

however, sanitary sewer overflows directly to the St. Marys River (RM 98.60) occur during excessive flows 

in the system. A bypass exists that discharges to an equalization basin during high flow events. When the 

EQ basin becomes full, untreated wastewater is bypassed directly to the St. Marys River. During the 

sampling period for the stream survey, one bypass occurred from June 15-18, 2015 totaling 10 MG. 

Estimated inflow and infiltration rate to the system is 0.1 MGD. 

Ohio EPA most recently conducted a compliance sampling inspection and bioassay at the St. Marys STP on 

May 5-6, 2014. The effluent from outfall 002 was not acutely toxic to Pimephales promelas or Ceriodaphnia 

dubia. Compliance history for the plant during the sampling period showed the facility obtained a 30-day 

concentration E. coli violation for the month of May 2015 and a 30-day limit violation for mercury for the 

month of July 2015. Facility staff considered these isolated violations since there were no similar issues at 

any other point in 2015. Ohio EPA staff concurred.  

 

Figure 6 — Annual nitrate+nitrite loadings for the St. Marys STP from 2006-2015. 

 

 



EAS/2018-11-01 Biological and Water Quality Study of St. Marys River and Tributaries November 2018 

 

 Page 25 of 112  

 

 

 
Figure 7 — Annual total phosphorus loadings for the St. Marys STP from 2006-2015. 

Pollutant loadings from the city of St. Marys STP from 2006 through 2015 were evaluated and annual 

statistics for nitrate+nitrate-N and total phosphorus are depicted in Figure 6 and Figure 7. The plant 

discharged at a slightly increasing 95th percentile flow during the past 10 years. The annual nitrate+nitrite-

N loadings have remained fairly steady, however, annual average discharge concentrations are high. 95th 

percentile phosphorus loads have remained steady over the past 10 years with an overall decrease in the 

median load for the past four years. 

Village of New Knoxville STP (Ohio EPA Permit # 2PA00059) 

The village of New Knoxville STP serves approximately 891 residents. Sewer services for the village are 

provided by a municipal sanitary sewage treatment plant with an average daily design flow of 0.35 MGD. 

The municipal wastewater treatment plant consists of a stabilization pond and total containment pond. 

Effluent discharges to the Center Branch at RM 5.18. 

The sanitary sewer collection system for the village is made up of 100 percent separate sanitary sewers. 

During the sampling period (March through October) the facility had permit limit violations for pH, 

dissolved oxygen, oil and grease and total mercury. Permit violations are summarized in Table 8. Dissolved 

oxygen and pH permit limit violations have occurred more frequently since flow through the plant was low 

in 2012 and gradually started to increase starting in 2013. 

  



EAS/2018-11-01 Biological and Water Quality Study of St. Marys River and Tributaries November 2018 

 

 Page 26 of 112  

 

Table 8 — New Knoxville STP permit limit compliance. 

Permit No 
Reporting 
Period Station Parameter Limit Type Limit 

Reported 
Value 

Violation 
Date 

2PA00059*MD April 2015 001 pH  1D Conc  9.0  9.01 4/28/2015 

2PA00059*MD June 2015 001 pH  1D Conc  9.0  9.19 6/30/2015 

2PA00059*MD June 2015 001 pH  1D Conc  9.0  9.32 6/29/2015 

2PA00059*MD June 2015 001 pH  1D Conc  9.0  9.39 6/26/2015 

2PA00059*MD June 2015 001 pH  1D Conc  9.0  9.31 6/25/2015 
2PA00059*MD June 2015 001 pH  1D Conc  9.0  9.4 6/24/2015 

2PA00059*MD June 2015 001 pH  1D Conc  9.0  9.22 6/23/2015 

2PA00059*MD June 2015 001 pH  1D Conc  9.0  9.06 6/22/2015 

2PA00059*MD August 2015 001 Dissolved Oxygen  1D Conc  5.0  3.34 8/12/2015 

2PA00059*MD August 2015 001 Dissolved Oxygen  1D Conc  5.0  3.1 8/11/2015 
2PA00059*MD August 2015 001 Dissolved Oxygen  1D Conc  5.0  3.03 8/10/2015 

2PA00059*MD August 2015 001 Dissolved Oxygen  1D Conc  5.0  3.83 8/7/2015 

2PA00059*MD August 2015 001 Oil and Grease 1D Conc  10  57.5 8/5/2015 

2PA00059*MD August 2015 001 Dissolved Oxygen  1D Conc  5.0  4.8 8/3/2015 

2PA00059*MD August 2015 001 Mercury, Total (Low 
Level) 

30D Conc  9.6  88.1 8/1/2015 

Effluent was released from the controlled discharge lagoons to the Center Branch in April, June 22-30, 

August 3-13 and October 15-31, 2015.  

The facility continued to report multiple pH and DO limit violations in 2016 and, through further 

investigation, facility staff determined the cause to be a faulty multi-meter. Since acquiring a new multi-

meter, New Knoxville has not reported any violations for pH or DO. 

Village of Rockford STP (Ohio EPA Permit # 2PD00001) 

The village of Rockford sewage treatment plant provides sanitary wastewater treatment to approximately 

1,119 people. The municipal wastewater treatment plant consists of continuous discharge lagoons 

including aeration with an average daily design flow of 0.25 MGD. The village’s sanitary waste is 100 

percent separated and discharges into the St. Marys River at RM 57.84.  

The Rockford STP had permit limit violations for dissolved oxygen, CBOD 5, total suspended solids and pH 

during the sampling period (March through October). These permit limit exceedances are documented in 

Table 9. Dissolved oxygen permit limit violations have been a consistent issue for the facility since 2009. 

Table 9 — Rockford STP permit limit compliance. 

Permit No 
Reporting 
Period Station Parameter Limit Type Limit 

Reported 
Value 

Violation 
Date 

2PD00001*GD May 2015 001 Dissolved Oxygen  1D Conc  5.0  3.7 5/28/2015 

2PD00001*GD May 2015 001 Dissolved Oxygen  1D Conc  5.0  4.1 5/12/2015 

2PD00001*GD June 2015 001 Dissolved Oxygen  1D Conc  5.0  4.1 6/29/2015 

2PD00001*GD June 2015 001 Dissolved Oxygen  1D Conc  5.0  4.9 6/23/2015 

2PD00001*GD June 2015 001 Dissolved Oxygen  1D Conc  5.0  3.1 6/22/2015 
2PD00001*GD June 2015 001 Dissolved Oxygen  1D Conc  5.0  2.6 6/19/2015 

2PD00001*GD June 2015 001 Dissolved Oxygen  1D Conc  5.0  2.2 6/18/2015 

2PD00001*GD June 2015 001 Dissolved Oxygen  1D Conc  5.0  2.3 6/17/2015 

2PD00001*GD June 2015 001 Dissolved Oxygen  1D Conc  5.0  4.8 6/16/2015 

2PD00001*GD June 2015 001 Dissolved Oxygen  1D Conc  5.0  4.8 6/15/2015 

2PD00001*GD June 2015 001 CBOD 5 day  7D Qty  38  43.149 6/15/2015 
2PD00001*GD June 2015 001 TSS 7D Qty 85 115.064 6/15/2015 

2PD00001*GD June 2015 001 Dissolved Oxygen  1D Conc  5.0  2.9 6/12/2015 